
 

Wastewater Quality 
Annual Report 2020 – 21 
 



 

2 Wastewater Quality Annual Report     
ISSN 2653-2034  

Contents 

About this report ........................................................................................... 5 

Acronyms ...................................................................................................... 6 

Summary ....................................................................................................... 7 

Our commitment ........................................................................................... 9 

Introduction ................................................................................................. 10 

Memorandum of Understanding 10 
[...]
trade waste to sewer, usually in the form of a trade waste permit. This 
permit will specify pre-treatment requirements and other conditions which 
may include limits on mass and volumetric discharge, monitoring and 
reporting requirements and maintenance of pre-treatment and monitoring 
equipment.  

Fats, oils and grease management program 

This program monitors the servicing of 7,719 grease arrestors (as at end 
June 2021) installed at businesses generating greasy waste, to ensure 



 

17 Wastewater Quality Annual Report     
ISSN 2653-2034  

that the arrestors are pumped out at the required frequency to prevent the 
discharge of grease and solids into the wastewater system. Unmanaged 
discharges from these businesses can result in sewer blockages and 
overflows, and extra loading in treatment plants.  

Surveillance of large and high-risk customers 

An ongoing program of sampling and compliance inspections of industrial 
customers discharging large organic loads or waste streams of potential 
quality concern is maintained to monitor loading on the wastewater 
system and compliance with permit conditions. 

Permit capture program 

An ongoing program is maintained to identify, invariably small, businesses 
discharging to sewer without a permit. Businesses are required to obtain a 
permit and meet the relevant permit conditions.  

Acceptance criteria and other information 

A set of trade waste acceptance criteria is published on Water 
Corporation’s website. These specify the levels of various wastewater 
quality parameters that may be discharged to sewer by trade waste 
customers under a permit. Compounds not included in the acceptance 
criteria are evaluated on a case by case basis and, as appropriate, 
published in the criteria. In addition to the acceptance criteria, there is a 
range of other information about trade waste on our website.  

Investigations 

Water Corporation conducts a range of investigations to assist trade 
waste management, including characterising wastewater from industry 
sectors, assessing pre-treatment products, and investigating unusual 

discharges observed in the wastewater system. A review of commercial 
and industrial discharges on the Woodman Point WRRF catchment was 
underway during 2020-21. 

 

Figure 7: Woodman Point WRRF trade waste recieval 



 

18 Wastewater Quality Annual Report     
ISSN 2653-2034  

Wastewater treatment  
Water Corporation managed 106 wastewater treatment schemes across 
Western Australia and three in the Indian Ocean Territories, treating more 
than 170 billion litres of wastewater in 2020-21. The emphasis in 
wastewater treatment is on reducing biological oxygen demand (BOD), in 
the form of soluble carbon, for environmental, aquatic and public health 
protection. Effective management of the whole wastewater treatment 
process is essential in maintaining consistent treatment performance 
levels. This is achieved through implementation of a wastewater treatment 
management framework, progression of wastewater system 
improvements and upgrades, and implementation of research outcomes 
to improve wastewater treatment practices. 

How wastewater is treated 

Wastewater treatment is generally classified into the following stages: 

Preliminary treatment – physical removal of inorganic particles that may 
damage or block equipment in later treatment stages: 
• Screens – remove items such as rags, paper, cotton buds that may 

block equipment.  
• Grit tanks – remove sand and grit. 

Primary treatment – physical removal of suspended solids using gravity 
to settle particles, in a primary sedimentation tank followed by the 
mechanical removal of these settled solids. Generally, also includes the 
mechanical removal of floating contaminants.  

Secondary treatment – follows on from primary treatment and consists of 
biological removal of biodegradable dissolved and suspended organic 

compounds by converting them into biomass. Secondary sedimentation 
tanks are used to separate the solid biomass from the secondary treated 
water prior to the water being discharged or processed further. Secondary 
treatment processes used by Water Corporation include: 

• Lagoons or ponds – have long detention times for the wastewater in 
excess of one month. The larger the inflow volume the greater the 
area of the ponds. Treatment relies on natural biological processes at 
the various layers within the pond that will be anerobic at the base and 
aerobic at the surface. Requires less management than more complex 
treatment processes. May include aerators to increase the oxygen 
and mixing, allowing biological processes to occur at a faster rate and 
reduce the required detention time and pond size.  

• Biological filtration systems (e.g. trickling filters) – have filter media, 
such as crushed stone, with a large surface area to support a biofilm. 
Wastewater is trickled over the filter media and the organic content of 
the wastewater is used by the organisms in the biofilm to grow and 
reproduce, thus converting the organic matter to biomass.  

• Activated sludge, such as extended aeration (e.g. Intermittently 
Decanted and Extended Aeration plant - IDEA), oxidation ditches and 
sequencing batch reactors – uses returned biomass (activated sludge) 
and dissolved oxygen to rapidly convert the incoming organics into 
more biomass. 

Advanced wastewater treatment (sometimes referred to as tertiary) – 
used when the removal of more intractable contaminants is required. This 
stage is generally employed to reduce nutrients (mostly nitrogen 
(ammonia), with phosphorus at some plants) that may be required for 
environmental disposal options and pahogens. For more specialised 



 

19 Wastewater Quality Annual Report     
ISSN 2653-2034  

reuse or disposal into sensitive environments other contaminants may 
also be targeted. 

Disinfection – used to protect public health by reducing or inactivating 
pathogenic microorganisms. Not all disposal methods require disinfection 
– it is only used if there is some risk of contact with people. 

All wastewater treatment plants (WWTPs) are designed with sufficient 
redundancy for BOD reduction. All Water Corporation wastewater 
treatment systems are able to consistently reduce BOD to acceptable 
levels (filtered BOD of less than 20mg/L). Most of Water Corporation’s 
WWTPs have secondary treatment, with the majority of regional plants 
being pond plants, with added disinfection if there is beneficial reuse on a 
public open space. Appendix A contains a complete list of our wastewater 
treatment plants showing treatment type and associated recycling 
schemes. 

The solid waste generated by the wastewater treatment process is termed 
biosolids or sludge depending on the treatment process. Both solids and 
sludge cake are rich in nutrients and organic matter making a great 

natural fertiliser and soil improver (refer to Biosolids and sludge 
management, page 23). We supply biosolids to farms to help grow crops 
such as canola. Current design of wastewater treatment plants considers 
the intended sludge reuse or disposal options; while some older 
wastewater treatment plants require upgrades to accommodate this. 

Wastewater Resource Recovery Facilities 

A number of our Wastewater Treatment Plants recycle a significant 
amount of: 

• Water for use in industry and/or irrigating public open space 
• Nutrients 
• Biosolids and/or 
• Energy from wastewater 

Wastewater Treatment Plants that recover resources to recycle as part of 
the treatment process have been renamed Water Resource Recovery 
Facilities (WRRF) to reflect the true functionality of these facilities.



 

20 Wastewater Quality Annual Report     
ISSN 2653-2034  

 

Figure 8: Wastewater treatment, recycling and disposal 



 

21 Wastewater Quality Annual Report     
ISSN 2653-2034  

Wastewater schemes - new and upgrades  

Four wastewater treatment plants had upgrades completed in the 2020-21 
financial year as part of Water Corporation’s Asset Investment Program, 
which aims to maintain or improve wastewater treatment quality through 
prioritised and targeted capital expenditure.  

• Woodman Point WRRF 
• Gnarabup WWTP 
• Carnarvon WRRF 
• Pemberton WRRF 

The Albany WRRF upgrade commenced in 2017-18 and, due to scope 
and complexity of the upgrades, remains in progress. Information on this 
upgrade will be provided in a future report. 

A number of additional scheme upgrades were commenced, but not 
finalised, in 2020-21. Information on these upgrades will be provided in 
future reports once they have been completed. Upgrades that 
commenced design or construction in 2020-21 include: 

• Derby WRRF 
• Northam WRRF 
• Bridgetown WRRF 
• Wickham WRRF  
• Kojonup WRRF  

Woodman Point WRRF 

This 180 megalitres per day (MLD) upgrade was completed in 2020-21. 
Works completed and commissioned in 2020-21 included: 

• Replacement of old grit tanks with new and larger grit tanks 
• Addition of 4 new primary sedimentation tanks  
• Conversion of sequencing batch reactor to a continuous secondary 

treatment process 
• Six new secondary sedimentation tanks 
• Upgrade of the odour control facility with the addition of 4 bio-trickling 

filters 

Further works are planned to upgrade the solids processing capacity to 
120 tons dry solids per day in 2024-25.  

 
Figure 9: Woodman Point WRRF 



 

22 Wastewater Quality Annual Report     
ISSN 2653-2034  

Gnarabup WWTP Steel & Concrete Refurbishment   

• Secondary treatment processes including aerators, diffusers and 
bioselector have been upgraded to improve treated effluent quality. 

• New analysers and control systems have been installed to ensure the 
plant is stable under a wide range of operational conditions. 

 

Figure 10: Gnarabup WWTP 

Carnarvon WRRF  
• Replacement of faulty/ outdated Copper ionizer unit. 

Pemberton WRRF  

• Upgrade of treatment plant for increased flows (0.09 MLD to 0.3 
MLD). 

• New inlet works incorporating fine screening, grit and FOG removal. 

• Secondary treatment process includes Oxidation ditch, clarifier and 
denitrification filtration system.  

• New disinfection system and new dewatering screw press for sludge 
processing. 

 

Figure 11: Pemberton WRRF  



 

23 Wastewater Quality Annual Report     
ISSN 2653-2034  

Biosolids and sludge management 
All wastewater treatment plants produce solid waste which, depending on 
the treatment method, is categorised as biosolids or sludge cake.   

Biosolids is the term for organic sludge from domestic and industrial 
wastewater that has undergone treatment to reduce pathogens and 
volatile organic matter significantly. This results in a stabilised product 
suitable for beneficial use in agriculture. This treatment method is only 
available in our larger metropolitan wastewater treatment plants.  

Sludge cake is partially treated dewatered organic sludge that has not 
undergone the process of controlled stabilisation, and therefore requires 
further treatment by third party composters prior to beneficial use. 

Water Corporation is committed to the vision of the Waste Avoidance and 
Resource Recovery Strategy 2030, for WA to become a sustainable, low-
waste, circular economy in which human health and the environment are 
protected from the impacts of waste. Biosolids and sludge cake are the 
largest single contributors to Water Corporation’s solid waste footprint, 
and we recover 100 per cent of these valuable resources from Perth 
metro region and aim to recover at least 75 per cent from regional areas. 
We are committed to the responsible use and disposal of biosolids and 

sludge products generated by our wastewater service to meet public 
health, environmental and social expectations. 

The Figures 12 and 13 below show the volumes of biosolids and sludge 
cake produced in our metropolitan wastewater treatment plants. Figure 14 
shows the regional sludge cake volume produced and Table 1 shows the 
percentage of this sludge cake going to beneficial use. The majority of 
regional wastewater schemes are pond/ lagoon type plants that don’t 
produce a continuous solid waste stream, therefore the sludge is usually 
removed in asset maintenance programs called pond desludging. As 
these ponds are desludged intermittently, the regional yearly sludge 
volumes are highly variable.  

Water Corporation has undertaken research and development to verify 
sludge stabilisation in drying beds and geobags, with the aim of increasing 
sludge recovery in pond-based treatment plants, particularly in MWR and 
NWR, to meet the 75 per cent recovery target by 2030. Research results 
are being evaluated and will inform future resource recovery opportunities. 
Additional market development of third-party composters and other 
treatment providers continues to be undertaken to meet this target and 
new research is always ongoing in regard to new and innovative ways for 
beneficially using wastewater products. 



 

24 Wastewater Quality Annual Report     
ISSN 2653-2034  

Metropolitan (Perth-Peel) biosolids & sludge cake production 

 

Figure 12: Biosolids produced for beneficial use in agriculture 100 per cent recovery 

 

Figure 13: Sludge cake produced for beneficial use in composting 100 per cent recovery 

0

1000

2000

3000

4000

5000

Jul-20 Aug-20 Sep-20 Oct-20 Nov-20 Dec-20 Jan-21 Feb-21 Mar-21 Apr-21 May-21 Jun-21

W
et

 T
on

ne
s

Jul-20 Aug-20 Sep-20 Oct-20 Nov-20 Dec-20 Jan-21 Feb-21 Mar-21 Apr-21 May-21 Jun-21
Beenyup WRRF 3848 3476 3633 3277 3311 3496 3110 3361 3484 2757 2820 3484
Woodman Point WRRF 4146 3794 4319 3269 4558 4754 3874 4213 3921 3919 4252 4750
Subiaco WRRF 2635 2650 2192 2605 2227 2210 2158 2210 2009 2257 2127 2112

0

200

400

600

800

1000

Jul-20 Aug-20 Sep-20 Oct-20 Nov-20 Dec-20 Jan-21 Feb-21 Mar-21 Apr-21 May-21 Jun-21

W
et

 T
on

ne
s

Jul-20 Aug-20 Sep-20 Oct-20 Nov-20 Dec-20 Jan-21 Feb-21 Mar-21 Apr-21 May-21 Jun-21
Kwinana WRRF 299 314 305 162 210 298 311 406 341 266 297 271
East Rockingham WRRF 215 160 116 232 141 191 119 89 155 126 104 103
Gordon Road WRRF 808 767 706 464 691 681 683 515 609 639 718 777



 

25 Wastewater Quality Annual Report     
ISSN 2653-2034  

Regional sludge cake management  

 

Figure 14: Regional sludge cake volume and distribution 2020-21 

 

Note: 
GAR = Goldfields & Agricultural region 
GSR = Great Southern region 
MWR = Mid West region 
NWR = North West region 
SWR = South West region 

Table 1: Regional sludge cake recovery for beneficial use 

Region GAR GSR MWR NWR SWR Regional total 
% Recovery 100% 92% 0% 0% 91% 83% 

GAR GSR MWR NWR SWR Total
Total landfill 0 398 0 1706 1015 3119
Total composting 100 4511 0 0 10858 15469

0

2000

4000

6000

8000

10000

12000

14000

16000

18000

20000

W
et

 T
on

ne
s



 

26 Wastewater Quality Annual Report     
ISSN 2653-2034  

Biosolids product quality compliance 
Table 2: Biosolids product quality compliance 

Treatment 
Plant 

Sludge 
treatment 
process 

Biosolids product 
name  

(grade) 
Biosolids product quality compliance 

   Jul-20 Aug-20 Sep-20 Oct-20 Nov-20 Dec-20 Jan-21 Feb-21 Mar-21 Apr-21 May-21 Jun-21 

Beenyup 
WRRF 

Anaerobic 
digestion 

Biosolids cake 
(P3 C2) 

            

Subiaco 
WRRF 

Lime 
amendment 

Lime amended 
biosolids  
(P3 C2) 

            

Woodman 
Point WRRF 

Anaerobic 
digestion 

Biosolids cake 
(P3 C2) 

 (1)   (2) (2) (3) (4)   (5) (5) 

Comments: 

(1) A drop in Woodman Point WRRF temperature was recorded due to recirculation pump maintenance on Digester 1. Not a true reading (19/08/2020 to 23/08/20). 
(2) A drop in Woodman Point WRRF temperature was recorded due to ongoing cmmissioning of new treatment infrastructure related to a major capital upgrade 

project (Oct-20 to Nov-20). 
(3) A drop in Woodman Point WRRF temperature was recorded as Digester 3 was offline (01/01/21 to 19/01/21). 
(4) A drop in Woodman Point WRRF temperature was recorded on Digester 1 due to a recirculation pump fault. Not a true reading (07/02/21). 